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Customer: YISURE INDUSTRY AND TRADE CO.,LTD

Address:No0.218 Cangchu Road,Jiangbei District Ningbo Zhejiang,PR.China

Report on the submitted sample said to be

Sample name: PIZZADOME

Model: 6201

Item/Lot No.: /

Material: /

Buyer: /

Supplier: /

Manufacturer: /

Reports received date: May 05, 2008

Requisition: To combine the test reports for the submitted sample

Conclusion: All reports as specified by client, determine the Lead, Cadmium, Mercury, Hexavalent Chromium and/ or PBB &
PBDE content in the submitted samples which are restricted in Directive 2002/95/EC (RoHS).

*EOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE (S)***

Signed for AOV Ltd.

v/ .
Written by L’He Inspected by [/(-SZ‘;%&:{,

Approved by

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this
Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be
reproduced expected in full, without written approval of the Company.
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Test Results:

ITEM | PART COMPONENT TEST SAMPLE | TEST REPORT NO. | TEST DATA
NO. DESCRIPTION LAB ISSUED DATE (ppm)

1 1-1 Heat tube A Cd: <2
Pb: <2
Argentate PTS NB2008012106-1 Hg: <2
1-2 Heat tube B Cr**i<2

2-1 Cd: ND

Pb: ND
Transparent Hg: ND
plastic part Cr®": ND
PBBS: ND
Indicator light SGS SH8000614/CHEM PBDES: ND
2 2-2 Silvery  metal Cd: ND

pin part Pb: ND

Hg: ND
cr®: ND

Cd: ND

Pb: ND

3 3 Hight  temperature | White soft | SGS SH742542/CHEM Hg: ND
silicon rubber plastic with cr®": ND
black printing PBBS: ND
PBDES: ND

4-1 Cermatic gasket Cd: ND
4 Silvery  metal | SGS SH730748/CHEM Pb: 9

4-2 Round roof pin Hg: ND
Cr®": ND

5-1 Roundens hold Cd: ND

Pb: 4

5 Black oddment | SGS SH7121558/CHEM Hg: ND

5-2 Work shovel Cr®*:ND
PBBS: ND
PBDES: ND

6-1 Warnning mark Cd: ND
6 Silvert metal SGS SH787880/CHEM Pb: 7
6-2 Heating tray Hg: ND
Cr®*: ND

7 7 Pizza knife Beige-grey SGS SH796764/CHEM Cd: ND
plastic Pb: 3
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Hg: ND
Cr®":ND
PBBS: ND
PBDES: ND
8 8 Feet Rubber SGS SH8023507/CHEM | Cd: 9
Pb: 3
Hg: ND
Cr’": ND
PBBS: ND
PBDES: ND
9-1 Button
9-2 Middle ring Cd: ND
9-3 Cover Pb: ND
9 9-4 Work shovel Silvery metal SGS SH7102893/CHEM | Hg: ND
9-5 Fixing parts of heat Cr°":ND
tube
9-6 Press piece of heat
tube
10-1 Flat screw
10-2 Standard screw
10-3 Attack screw Cd: ND
10-4 Spring gasket Screw TUV TRHZPRO0711026 Pb: 14
10 10-5 Flat gasket (plating zinc) NORD Hg: 5
10-6 | Nut Cr*": ND
10-7 Butterfly nut
10-8 Big dia flat gasket
11-1 Earthing mark
11-2 Warnning mark for
plug
11-3 Warnning mark for Cd: ND
A1l plug Pb: ND
11 11-4 Label for buttom White paper SGS SH763555/CHEM Hg: ND
11-5 Magnetism mark of Cr*":ND
oven PBBS: ND
11-6 Bunch number PBDES: ND
11-7 Instruction
11-8 Air bladder piece of
round roof
12 12-1 UL10 ‘C PVC Inlated | / SGS SH770405/CHEM Cd: ND
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material Pb: 5

Hg: ND
Cr’:ND
PBBS: ND
PBDES: ND

12-2 O xygen free bare |/ SGS SH770405/CHEM Cd: ND
copper wire Pb: ND
Hg: ND
Cr®: ND
12-3-1 | Black plastic jacket | / SGS SH770405/CHEM Cd: ND
with white printing Pb: 5

Hg: ND
Cr’: ND
PBBS: ND
PBDES: ND
12-3-2 | Brown plastic jacket | / SGS SH770405/CHEM Cd: ND
Pb: 6

Hg: ND
Cr*": ND
PBBS: ND
PBDES: ND
12-3-3 | Blue plastic jacket / SGS SH770405/CHEM Cd: ND
Pb: 4

Hg: ND
Cr**:ND
PBBS: ND
PBDES: ND
12-4 Qian Tou Inner rack / SGS SH770405/CHEM Cd: ND
Pb: 267
Hg: ND
Cr**:ND
12-5 Qian Tou rack / SGS SH770405/CHEM Cd: 95
Pb: ND
Hg: ND
Cr**:ND
12-6 Qian Tou Inner rack / SGS SH770405/CHEM Cd: ND
Pb: 4

Hg: ND
cr®: ND
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12-7-1

White plastic grains

/

SGS

SH770405/CHEM

Cd: ND

Pb: ND

Hg: ND
cr®: ND
PBBS: ND
PBDES: ND

12-7-2

Black plastic grains

SGS

SH770405/CHEM

Cd: ND

Pb: 4

Hg: ND
cr®: ND
PBBS: ND
PBDES: ND

12-8

UL105TC PVC

Insulated material

SGS

SH770405/CHEM

Cd: ND

Pb: 5

Hg: ND
cr®: ND
PBBS: ND
PBDES: ND

12-9

UL105TC PVC

Insulated material

SGS

SH770405/CHEM

Cd: ND

Pb: 6

Hg: ND
cr®: ND
PBBS: ND
PBDES: ND

13

13-1

Casing foam

13-2

Out casing

PVvC

13-3

Casing bag

TUV
NORD

TRHZPRO0711009

Cd: ND

Pb: 13

Hg: 7
Cr**:ND
PBBS: ND
PBDES: ND

14

14-1

Dull white plastic

Electrical

source wire pin

14-2

White plastic

Intertek

SZHJ044972

Cd: ND

Pb: ND

Hg: ND
Cr**:ND
PBBS: ND
PBDES: ND

Cd: ND
Pb: ND
Hg: ND
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cr®": ND
PBBS: ND
PBDES: ND

Note:

-N.D.= not detected (<2ppm)

-ppm=mg/kg

- Negative=Absence of Cr(VI)

-The sample description of this report is translated which is requested by customer. If there is divarication between English
and Chinese descriptions, please refer to original reports

-Test results are from other testing organizations. AOV testing technology Co., Ltd has no liability to assume the verification
of the authenticity of the above test reports results.

-Photograph is included.

Photograph of Sample

PIZZADOME
***End of Report ***
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